





Page 1 of 13 Pages No.:RZUN2014-1490

## **TEST REPORT**

NAME OF SAMPLE:	Lithium Rechargeable Battery	
CLIENT:	PowerTech Systems SA	
CLASSIFICATION OF	TEST: Commission Test	



## **TEST REPORT**

No.:RZUN2014-1490 Page 2 of 13 Pages

	. ugo = 0 o . ugoo
Commissioned by: PowerTech Systems	Name of samples: Lithium Rechargeable Battery
Commissioner address: 22 Rue Gustave Eiffel 78300	Type/Model:
Poissy, France	PowerBrick 12V 100Ah, 1280Wh
Manufacturer: P/O PowerTech Systems SAS	Appearance: Gray
Manufacturer address: 22 Rue Gustave Eiffel 78300 Poissy, France	Trade mark: PowerBrick
Classification of test: Commission Test	Quantity of sample: 8 battery packs,25 cells
Tested according to:	Sample identification:
ST/SG/AC.10/11/Rev.5/Amend.2/Section 38.3/	b1#~b8#, c1#~c25#
Descripting date:	Means of receiving: Submitted by
Receiving date: 2014-11-06	commissioner
Completing date:	Test item: 8 items
2014-12-03	1 000 1101111 0 11011110
	1

## Test conclusion:

The Lithium Rechargeable batteries submitted by PowerTech Systems are tested according to Section 38.3 of the Fifth Revised Edition Amendment 2 of the Recommendations on the Transport of Dangerous Goods, Manual of Test and Criteria (ST/SG/AC.10/11/Rev.5 Amend.2/Section 38.3). The test items are full items .The test results: pass.

Date of Sue 2014 12.3

Approved by:

Reviewed by: huangkun

Tested by: zhangsiyao

Huangkun